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No.1/1
Certificate No. : OS-17-052767-4

Date : November 16, 2017

TEST CERTIFICATE

Requested : Dacian Technology Material Co., Ltd

Test Sample : dc face mask 1 sample
Testltem  : Flammability
Received : November 14, 2017

This is to certify that the results of laboratory test applied on the sample are as follows:

1. Test Result
Test Results
Test Item Time of Flame Spread (sec) or Burn Code Test Method
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Classification Gilasil
Note) “DNI” stands for “Did Not Ignite.”
2. Sample
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